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v WS
ool Alumi ductors, steel reinforced
sroduct uminum conductors, steel reinforce:
RS : RSHA sk
Typ-e and ACSR/GA2 Bobolink Sam_plf: Standed Condueiors |
size Description |
- =
. S BRHS
g AR Reference MT2015-0231-A
Kind of test Type test No
: M 7 o SR X AR R BE 98 S ITENRE A X7 i
. M SR Lk A TR A ) R EW6"w|$ﬁ£F¢mu”r“
ﬁ. = Zhengzhou Jinyuan Wire and Cable b5 2 e o
Client CRER Address No. 98 TongbaiRoad, Zhongyuan District,
U Zhéngzhou, Henan, China
P 45 PH R e 2% PR TR 4 ] Eea=) |
2 Zhengzhou Jinyuan Wire and Cable Daté of 2015.3.3 |
Producer ¥ |
Co., Ltd. receipt |
e ’
2 7o e
Delivering | , Sampis ERA | EAEE | R 450006 RIESHE | 137186179729 |
delivered by | Deliverer | TangYujia | Zip code Tel. |
method
customer ‘
RIS KE ASTM B232/B232M-11 Standard Specification for Concentric-Lay-Stranded Aluminum Conductors,
Test Coated Steel Reinforced (ACSR)
standard IEC 61089: 1991 Appendix B “Stress-strain test method ™
®RBEN B
Test date 201533 2015.3.20
KEERTI 9 TtERES, BR “20CHILE B ", “ RAMIEMIR R P ))-R A AR " Ayt RSL M Rob, 3K |
MRS ASTM B232/B232M-11 Standard Specification for Concentric-Lay-Stranded Aluminum |
Conductors, Coated Steel Reinforced (ACSR)RIER . [
KILie The 9 properties of the test specimen all meet the requirements of ASTM B232/B232M-11 Standard
Conclusion | epecification for Concentric-Lay-Stranded Aluminum Conductors, Coated Steel Reinforced (ACSR) except
that “Resistance of the conductor at 20°C” and “Elasticity modulus & stress-strain curve” are measured value or
measured result.
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AR SR : RERS:
Type and size: ACSR/GA2 Bobolink B MT2015-0231-A
Fs £ ¥ m H gL ix B K RBLER | PP
No Item of test Unit Requirement Test result Judgment
1 iR R
Structure size
1.1 R IR % i 45 45 v
Number of Al wires No.
1.2 MLEAREL i 7 7 J
Number of steel wires No.
1.3 ERER mm 4.529+0.045 4516 J
Diameter of Al wires
1.4 MELHERE mm 3.020£0.051 3.008 J
Diameter of steel wires
3.5 ZHRHER m 36.25+0.36 36.24 9]
Conductor diameter
2 1 7 T | REARA WERAT A B, BE A K biiibus v
Surface quality TRUA R 5 BT 6 AN AR R A (e R B Pass
The conductor shall be clean and free of
imperfections not  consistent  good
commercial practice,
3 2]
Lay
3.1 % 1) — | ARG i SRR, SRR 5 N AR, A v
Direction of lay Adjacent,wire layers shall be stranded with | Reverse,
reverse lay directions, the direction of lay | “right-hand”
of the external layer shall be “right=hand”.
32 R E T | sRagmsaRERKAE TR O ﬁlgﬁgv y
e RAEHAWGR L EISRRE, FA | ol
BEHMANHERE HRAFZL. Closely
The wires in each layer shall be evenly and
closely stranded around the underlying
wire or wires; where the core is cut, the
wires shall remain in position or be readily
replaced by hand and then remain
approximately in position.
33 Ttk S FEA BN RENARTHESAZH piiibus J
Lay Ratio TRk, Pass
Lay radio of every layer, should not more
than the close inner one.
33.1 s = 16~26 19.6 v
Steel core layer
332 B%E
Al wires layer
3.3.2.1 HE 5 10~17 15.3 J
Inner layer

W < VRFZGE AR, XORRZAER G,

Note:

“ J " means that the item is qualified,

“X” means that the item is unqualified.
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R SR ACSR/GA2 HIEES
Type and size: Bobolink Reference No.: MT2015-0231-A
e ® ® W B i O B R RBGER | BT
No Item of test Unit Requirement Test result Judgment
3.3.22 o ja] 2 = 10~16 13.2 J
Middle layer
3323 42 — 10~13 11.0 J
Outer layer
4 Mkt (R
Properties of steel wires
(stranded)
4.1 B R MPa >1340 1673 {4
Tensile strength (1410X0.95)
42 1% {dA B R 7 MPa =1280 1392 v
Stress at 1% extension
43 fE (Le=250 mm) % >3.5 52 of
Elongation (L¢=250 mm)
4.4 %4 (2d, 8D = AR ARETR J
Wrapping (2d, 8turns) No fracture No fracture
4.5 420
Zinc coating
4.5.1 FRER g/m =244 317 v
Mass of zing cf !
452 HER AT (dE 5 == SRR, SURT e | KRR, N
Adherence of zinceoating (4d, BARS LR E s KB
wrapping) The zinc coating shall not crack |~ No cracking,
nor flake to such an extent that no flaking
any zinc can be removed by
rubbing with bare fingers.
453 PR 5 FARAREFENEAI | B, X d
Continuity of zinc coating B, EEERNGHE, BEYA. W, 34
There shall be no voids in the No voids.
coating visibly examined by eyes. | Smooth and
The coating shall be smooth and uniform.
its thickness shall be uniform.
5 mekttae (L)
Properties of Al  wires
(stranded)
5.1 PUBLIRAE
Tensile strength
5.1.1 SEME MPa =165 183 v
Average of a lot
5152 /M MPa =160 177 J
Individual test

m— ,..\m/..‘,.;.u/‘

. “YORRZTHSH, X RFEZTEAERK.
“ J” means that the item is qualified,

Note:

“xe

means that the item is unqualified.
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R SRR ST BIHS .
Type and size: ACSR/GA2 Bobolink T Nas MT2015-0231-A
Fs ¥ ¥ m H LT O E K RIBLER | LW
No Item of test Unit Requirement Test result Judgment
52 HK#FE (Ly=250mm)
Elongation (Ly=250mm)
$2;1 FHE % 22.1 23 v
Average of a lot
522 H/ME % 22.0 212 v
Individual test
53 20 CHHEFIFFAR
DC resistivity at 20'C
EE Q «mm?m <0.028172 0.027980 v
53.1
Average of a lot
BoKAE Q +mm*/m <0.028265 0.028012 J
532 Lo
Individual test
54 LitRE (1d %58) — | FEHAERRE | RNR v
Bending properties(1d, wrapping) No fracture shall No fracture
oceur
6 A IR S kg/km 2397.2+47.9 2372.2 J
Mass per umit length
7 20°C I Ze AR HBH 0 /km — 0.03846 S
Resistange of the conduetor at 20°C Measured
value
8 Lethir B R)) kN =>161.9 #1 186.1 J
Breaking strength of the conductor (170.4X0.95) #2 183.7 v
#3 1829 J
9 SR AR R N ) — N2 i 2% = R F— RMFR— | ERER
Elasticity modulus & stress-strain Shown in Shown in Measured
curve appendix one appendix one Result

— U TFEE—
——End of report——

W “VRRIZIE A, XORRZMEAN G

Note:

“J " means that the item is qualified,

“xn

means that the item is unqualified.
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AN AR 0 2 B AR B IV - A B 2
ELASTICITY MOBULUS & STRESS-STRAIN CURVE
INUM CONDUCTORS, STREL REINFORCED

3R

Test —Report

el ﬁ{ﬁ

Sample

PR, HNERBRESEAIRAR

Manufacturer: Zhengzhou Jinyuan Wire and Cable Co., Ltd.

LR ACSR/GA2 Bobolink

Type and size: ACSR/GA2 Bobolink

5 R 45/4.529;
ML 7/3.020

Structure;  Aluminum wires  45/4.529;
Steel wires 7/3020

Sh%:  36.25mm

Diameter:36.25mm

T AR 775.0mm’

Total.cross sectional area: 775.0mm”

THANA:  1704KN

Rated Strength: 170.4 kN

= KRR
Test standard:
1 IEC 61089: 1991 [i3% B “Ri F1-Ri AR iRB %" MUE HEAT 360
According to IEC 61089: 1991 Appendix B “Stress-strain test method”

=, R E KM
Testing equipments and conditions
1. REBEE: 500N ¥ it b A iRB ML, WH 1-1.

Testing Equipment: S00kN hydraulic-electric horizontal tensile machine, shown in

Fig.1-1.

LL 1"_;...1\0"\;\
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Appendix one  Reference No.: MT2015-0231-A 20of 3

] 1-1 500kN EikHr AR B ML

Fig.1-1 S00kN hydraulic-electric horizontal tensile machine

2. iRERE TS

Testing conditions:

TR 2 : 14

Quantity of specimens: 1 piece

U T e 12m

Effective length of specimen: 12m

R i Sk b 2 « ISR e o
Treatment of specimen ends: cast with epoxy resin
R E 2000 mm

Length of stretching device: 2000mm
WARERE: N E1%
W75 ) +0.0 1 mm/2m
Test accuracy: Stress: = 1%
Strain: £0.01mm/2m
M. Rgesi R
Test results
1. U A IR SR 63.9 GPa;
The final modulus of elasticity of the specimen is 63.9 GPa;
. NP2 AR R TR D A 174.9kN;
Breaking strength of the specimen after the stress-strain test is 174.9kN:
3. BRI 7~ IR i £k LB )
The stress-strain curve of the specimen is shown as the chart in the following fig.

(S
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